002 Chapter 2 Power system RSC45Ⅲ.1
04.05.2020 | LIUGONG & XCMG Parts | SANY Reach Stacker RSC45C

10440611 Power system RSC45.1

Index PartsCode PartsName Quantity Remark
1 B230103003567 Hose 1
2 A229900005971 Bolt 1/2"-13UN×45 10.9 galvanization 8
3 A210401000003 Washer,14GB93 8
4 A820205001462 Joint of oil outlet pipe RSC45.1-6 2
5 A829900001449 Bolt RSC45.1-7 4
6 A210401000001 Washer, 10 GB93 53
7 A810102060047 Filter bracket RSC45.1.2 1
8 A210204000161 Screw 20
9 B230103004784 Hose 1SN32-DKOL90-670-V180Q/SY1102 1
10 B210780000671 Pipe joint GE35L15/16UNOMDA3C 4
11 A210434000006 Washer 12JB982 1
12 A820205001862 Pressure sensor joint RSC45.1-32 1
13 B220801000002 Gearbox 15.5HR36432 DANA 1
14 A210111000120 Bolt 12
15 A210113000266 Bolt, M10×1.25×50 GB5785 -grade 10.9 8
16 60032045 Hose 2SN32-DKOL-DKOL90-4200Q/SY1102 1
17 60013088 Hose 2SN32-DKOL-DKOL90-3500Q/SY1102 1
18 A210434000015 Washer 33JB982 2
19 B210780000030 Connector, hose, EW35LOMDA3C 1
20 A210110000058 Bolt M18×60GB5783 12
21 A210401000005 Washer, 18 GB93 12
22 A210402000044 Washer 18 GB97.3 12

23 A210307000004 Nut,M18GB6170 12
24 A810103041008 Gearbox support RSC45.1.7 2
25 A210401000006 Washer, 20 GB93 12
26 A829900001453 Bolt RSC45.1-14 8

Index PartsCode PartsName Quantity Remark
27 10659775 Hose with variable diameter RSC45Ⅲ.1-1 1
28 A229900002263 T-clamp 1
29 B220200000054 Engine TWD1240VE 256kW COMⅡ Volvo 1
30 23005190 T- anchor ear φ154-φ162.5 1
31 B230103005004 Connecting hose 3980025979 MANN 1
32 B240600000220 Sensor 3906070911 MANN 1
33 A229900006719 T-clamp 2
34 B222100000391 Air cleaner 4580092941 Volvo 1
35 B229900002508 Bracket 3980040989 MANN 1
36 A820101346368 Mounting plate for air cleaner RSC45.1-40 1
37 A210111000091 Bolt 4
38 A210401000017 Washer, 8 GB93 13
39 A210405000007 Washer, 8 GB97.1 13
40 A210204000148 Screw 4
41 A210307000012 Nut, M8 GB6170 3
42 A210111000224 Bolt M22×50GB5783 10.9 2
43 A210401000007 Washer, 24 GB93 2
44 A820102010510 Washer RSC45.1-17 2
45 A222000000039 Vibration damper Z-4-00 2
46 10185387 Right bracket of engine RSC45.1.15 1
47 10185414 Left bracket of engine RSC45.1.16 1
48 A210111000243 Bolt 8

49 A210401000004 Washer,16GB93 4

 

Index PartsCode PartsName Quantity Remark
50 A810102071156 Exhaust pipe ⅡRSC45.1.5 1
51 A820603000140 Sealing RSC45.1-11 2
52 A210111000040 Bolt, M12x40 GB5783 20
53 A210401000002 Washer, 12 GB93 28
54 A210307000001 Nut, M12 GB6170 20
55 B229900001197 Exhaust metal hose S-75324-01-F Length 360 We 1
56 10204394 Exhaust pipe ⅠRSC45.1C.3 1
57 A829900001456 Exhaust pipe clamp ⅠRSC45.1-16 2
58 A220202000050 Silencer SY256φ320×1200-25-15 1
59 10186111 Fixed clamp of silencer RSC45.1-50 2
60 10204867 Exhaust pipe ⅢRSC45.1C.6 1
61 10808146 Engine oil pipe bracket of gearbox RSC45.1.4 1
62 A820603000141 Sealing ⅡRSC45.1-19 1
63 A820603000236 Sealing of tail pipe RSC45.1-39 1
64 11144406 Exhaust pipe SRSC45.1.27 1
65 A210111000027 Bolt 13
66 A210405000011 Washer 28
67 A210307000017 Nut, M10 GB6170 13

 

Index PartsCode PartsName Quantity Remark
68 10223499 Oil pipe clamp bearer of gearbox RSC45.1.17 1
69 11087280 Fuel hose RSC45.1-68 1
70 11055423 Oil pipe clamp bearer of gearbox RSC45.1.25 1
71 A210204000020 Screw, M12x25 GB70.1 8
72 11087279 Fuel hose RSC45.1-69 1
73 11087278 Pipe joint RSC45.1-70 1
74 11087284 Pipe joint RSC45.1-64 1
75 A810102099096 THREE-WAY joint RSC45.1.12 1
76 11308839 Hose 1
77 A210111000011 Bolt 2
78 11087283 Fuel hose RSC45.1-65 1
79 11087282 Pipe joint RSC45.1-66 1
80 A220400000129 Ball valve YJZQ-J10N 1
81 B210780000228 Pipe joint GE12LM18×1.5EDOMDA3C 1
82 B210780000829 Connector, hose, GZ12LA3C 1
83 B210780000037 Connector, hose, GE12LMEDOMDA3C 1
84 A222100000198 FILTER - PRIMARY 1
85 11087281 Pipe joint RSC45.1-67 1
86 10413007 Pipe under water tank RSC45.1-53 1

Index PartsCode PartsName Quantity Remark
87 A210855000003 Collar, throat, φ12-φ20 JB8870 14
88 A820606011124 Vapor hose PQ190ⅢA.11-2A 2
89 10413010 Water intake hose RSC45.1-54 1
90 A220201000060 Radiator S1050×385×1180-170Q/SY015028 1
91 A229900003104 T-clamp 4
92 10733478 Supporting rod (1)RSC45.1-59 2
93 A820302010400 Left rotating nut RSC45.1-44 2
94 A820202005885 Adjusting rod RSC45.1-45 2
95 11308838 Hose 1
96 A210308000007 Nut M12×1.5GB6171 2
97 10733315 Supporting rod 2RSC45.1-60 2
98 11308828 Expansion water tank support 1
99 A229900002838 Throat collar φ27-φ51JB8870 6
100 11308840 Hose 1
101 A210111000090 Bolt, M8x25 GB5783 2
102 10819431 Wind shield RSC45.1-61 1
103 A210307000012 Nut, M8 GB6170 2
104 10221781 Hose Φ38×2100RSC45.1-51 1
105 11056785 Exhaust pipe bracket RSC45.1.26 1
106 A820606010610 Water tank vibration damper pad RSC45.1-18 2
107 10470991 Dust shield RSC45.1.20 1
108 A210111000283 Bolt, M16×55 GB5783 4

109 A210307000040 Nut, M16 GB6170 4
110 A210405000003 Washer, 16 GB97.1 4
111 10468012 Rubber plate RSC45.1-55 1
112 10031160 Press plate RSC45.1A-7 2
113 10490665 Rubber plate RSC45.1-57 1
114 B230101000244 O-ring, 47.22x3.53 2

Index PartsCode PartsName Quantity Remark
115 A210608000067 O-ring 32.4×3.1JISB2401 1
116 10514233 Filler cap RSC45.1.22-1 1
117 11325602 Filler opening SRSC45F.1-4 1
118 11325635 Bracket SRSC45F.1.1 1
119 11325597 Hose SRSC45F.1-3 1
120 11325591 Hose SRSC45F.1-2 1
121 10268123 Bracket 2 RSC45.1.18.2 2
122 A210405000001 Washer,12GB97.1 6
123 10514234 Joint RSC45.1.22-4 1
124 11325590 Steel tube of engine oil opening SRSC45F.1-1 1